



Article

# Diagnosis and Treatment of Chronic Neuropathic and Mixed Pain in Children and Adolescents: Results of a Survey Study amongst Practitioners

Thomas G. de Leeuw <sup>1,\*</sup> , Tjitske van der Zanden <sup>2</sup>, Simona Ravera <sup>3</sup>, Mariagrazia Felisi <sup>3</sup>, Donato Bonifazi <sup>4</sup>, Dick Tibboel <sup>2</sup>, Adriana Ceci <sup>5</sup>, Florentia Kaguelidou <sup>6</sup>, Saskia N. de Wildt <sup>2,7</sup>  and on behalf of the GAPP Consortium <sup>†</sup>

<sup>1</sup> Department of Pediatric Anesthesia and Pain Medicine, Erasmus MC-Sophia Children's Hospital, Dr. Molewaterplein 40, 3015 GD Rotterdam, The Netherlands

<sup>2</sup> Intensive Care and Pediatric Surgery, Erasmus MC-Sophia Children's Hospital, Dr. Molewaterplein 40, 3015 GD Rotterdam, The Netherlands; T.vanderZanden@ErasmusMC.nl (T.v.d.Z.); D.Tibboel@ErasmusMC.nl (D.T.); Saskia.deWildt@Radboudumc.nl (S.N.d.W.)

<sup>3</sup> Pharmaceutical Research Management Srl, Via Luigi Porta 14, 27100 Pavia, Italy; Trialsupport@pharmsrl.com (S.R.); Trialsupport@pharmsrl.it (M.F.)

<sup>4</sup> Consorzio per Valutazioni Biologiche e Farmacologiche, Via Putignani 178, 70122 Bari, Italy; DonatoBonifazi@cvbf.net

<sup>5</sup> Fondazione per la Ricerca Farmacologica Gianni Benzi onlus, Via Abate Eustasio 30, 70010 Valenzano, Italy; AdriCeci.uni@gmail.com

<sup>6</sup> Centre d'Investigations Cliniques, INSERM CIC1426, Hôpital Robert Debré, APHP, Université de Paris, UMR-1123 ECEVE, 75019 Paris, France; Florentia.Kaguelidou@aphp.fr

<sup>7</sup> Department of Pharmacology and Toxicology, Radboud Institute Health Sciences, Radboud University Medical Center, Geert Grooteplein Zuid 10, 6525 GA Nijmegen, The Netherlands

\* Correspondence: T.deLeeuw@ErasmusMC.nl

† The members of the GAPP consortium are: Albania: Donjeta Bali, Alketa Hoxha (Qosja), Ermira Kola; France: Juliette Andrieu-Galien, Daniel Annequin, Romy Blanchet, Isabelle Desguerre, Elisabeth Fournier-Charrière, Florentia Kaguelidou, Barbara Tourniaire, Chantal Wood; Germany: Antje Neubert, Regina Trollmann, Stefan Wimmer; Greece: Eleana Garini, Panagoula Mammi; Italy: Marcello Allegretti, Ornella Bellagamba, Franca Benini, Donato Bonifazi, Daniela Caprino, Adriana Ceci, Sabrina Congedi, Francesco Craig, Sandro Dallorso, Antuan Divisic, Mariagrazia Felisi, Marco Gentile, Andrea De Giacomo, Rebecca Lundin, Luca Manfredini, Laura Mangiarini, Emilia Matera, Lucia Margari, Alessandro Mazza, Virgilio Pace, Chiara Di Pede, Maria Giuseppina Petruzzelli, Pieradelchi Ruffini, Luigina Tagliavacca, Maria raverso; Poland: Anna Szumowska; the Netherlands: Tom de Leeuw, Maarten Mensink, Lonneke Staals, Dick Tibboel, Saskia N. de Wildt, Tjitske van der Zanden; Ukraine: Dmytro Delva, Andrii Loboda, Katerina Savinova, Grygorii Ursol; United Kingdom: Helen Neary, Oscar Della Pasqua, Paul Healy.

Received: 14 October 2020; Accepted: 30 October 2020; Published: 2 November 2020



**Abstract:** Validated diagnostic tools to diagnose chronic neuropathic and mixed pain in children are missing. Therapeutic options are often derived from therapeutics for adults. To investigate the international practice amongst practitioners for the diagnosis and treatment of chronic, neuropathic pain in children and adolescents, we performed a survey study among members of learned societies or groups whose members are known to treat pediatric pain. The survey included questions concerning practitioners and practice characteristics, assessment and diagnosis, treatment and medication. We analyzed 117 returned questionnaires, of which 41 (35%) were fully completed and 76 (65%) were partially completed. Most respondents based the diagnosis of neuropathic pain on physical examination (68 (58.1%)), patient history (67 (57.3%)), and underlying disease (59 (50.4%)) combined. Gabapentin, amitriptyline, and pregabalin were the first-choice treatments for moderate neuropathic pain. Tramadol, ibuprofen, amitriptyline, and paracetamol were the first-choice treatments for moderate mixed pain. Consensus on the diagnostic process of neuropathic pain in children and

adolescents is lacking. Drug treatment varies widely for moderate, severe neuropathic, and mixed pain. Hence, diagnostic tools and therapy need to be harmonized and validated for use in children.

**Keywords:** chronic; neuropathic pain; mixed pain; children; diagnosis; treatment; practitioners

---

## 1. Introduction

The diagnosis and treatment of chronic neuropathic and mixed pain in children and adolescents is very challenging for various reasons. First, the diagnostic criteria for neuropathic pain advised by the International Association for the Study of Pain (IASP) [1], such as specific diagnostic tools, including questionnaires, quantitative sensory testing (QST), or electromyography (EMG), have not been validated or cannot be easily applied to children, as underlying pathology is often different from that in adults. For example, neuropathic pain caused by diabetic neuropathy, radiculopathy, and strokes is rare in children, whereas congenital and autoimmune disorders and metabolic diseases in childhood as causes for neuropathic pain are hardly seen in the adult population [2,3]. Second, children with chronic pain are not only treated by pediatric pain specialists but also by other practitioners who might not consider the possibility of a neuropathic origin of the pain. Therefore, a considerable delay in diagnosis cannot be excluded [4]. It is important to consider the possibility of neuropathic pain or a neuropathic component in mixed pain, since the treatment is quite different from that for nociceptive or inflammatory pain. Severe and long-lasting pain problems in childhood might result in persistence of pain or development of other chronic pain states in adulthood [5,6].

The evidence for pharmacologic treatment of chronic neuropathic pain in children has mainly been derived from research in adults. Specific pediatric evidence is limited to case reports or is completely lacking [7]. The use of gabapentin in the management of chronic pain with neuropathic characteristics is one of the top-three research priorities in the field of pediatric pain [8]. In daily practice, compliance to medication therapy (specifically to gabapentinoids) by patients and parents of younger children is often suboptimal, because adverse effects, such as dizziness and vision disturbances, may occur.

Hence, while pediatric pain is prevalent, evidence-based guidance for physicians to diagnose and treat children is lacking. Moreover, as registered drugs to treat chronic pain in children are scarce, physicians are left to perform their own benefit-risk analysis when prescribing off-label drugs.

We therefore performed a survey study to evaluate the current international practice of diagnosis and treatment of chronic neuropathic and mixed pain in children. The results were expected to aid shaping the research agenda, designing clinical drug trials and developing practice guidelines.

This study was conducted as part of the GAbapentin in Paediatric Pain (GAPP)-project, a EU-funded development plan for gabapentin in children, with the purpose of aiding the design of two clinical trials to be conducted in the context of this plan.

## 2. Methods

### 2.1. Study Design

A survey study, for which we developed a web-based questionnaire covering practitioner characteristics, diagnostic procedures, and pharmacotherapy, aimed at the international pediatric pain community.

### 2.2. Questionnaire Development

The questionnaire was developed by a pediatric anesthesiologist-pain specialist (T.d.L.), a pediatric intensivist-clinical pharmacologist (S.N.W.), a project manager (T.Z.), and a pediatrician-clinical pharmacologist (F.K.), all of them GAPP consortium partners. The first version of the questionnaire

was distributed among partners of the GAPP consortium and revised after feedback had been received. The content of the second version was then approved by the GAPP-consortium.

The questionnaire consisted of 33 questions divided in 3 sections (see Supplementary material).

### 2.2.1. Treatment Setting

Age, sex, profession, work place, type of hospital, type of clinic, presence of a dedicated pain team, involvement of different specialists in the treatment, percentage of working week spent treating children with chronic pain, number of new patients seen in one year, and frequency of clinical visits.

### 2.2.2. Diagnostic Assessment

Diagnosis, use of specific pain questionnaires and scales, use of physical functioning or quality of life scale (PedsQI) [9], use of diagnostic IASP criteria [1], use of additional diagnostics, and presence of underlying clinical conditions.

### 2.2.3. Treatment

Presence of standardized protocols for neuropathic or mixed pain management, first line treatment (1st choice, 2nd choice), and second line treatment (switch from first line or add-on) for moderate (numeric rating scale (NRS)  $\geq 4$  and  $< 7$ ) and for severe (NRS  $> 7$ ) neuropathic and mixed pain, use of titration schedules for different drugs, use of gabapentin and its starting, target, and maximum doses and duration of treatment, and non-pharmacological approaches.

An online questionnaire was built using Survey Monkey (Survey Monkey Inc., San Mateo, CA, USA). Items could be left blank upon the respondent's discretion. Members of the European Society for Paediatric Anaesthesiology (ESPA), the IASP Special Interest Group on Pain in Children, and the Pediatric Pain List received an invitation by email with a link to the questionnaire. These groups totaled approximately 1400 individuals, including duplicate memberships and a relatively large proportion of pediatric anesthesiologists (ESPA members) not directly involved in the treatment of chronic pain. One reminder to complete the questionnaire was sent to these lists.

According to the Dutch Medical Research Involving Human Subjects Act, neither ethical approval nor informed consent was needed. Data were collected between July 2016 and February 2017.

## 2.3. Data Analysis

Data were analyzed using standard statistics in SPSS Statistics version 24 (IBM, Armonk, NY, USA).

## 3. Results

A total of 117 questionnaires were returned, of which 41 (35%) were fully completed and 76 (65%) partially completed. Analyses were performed on all 117 returned questionnaires.

### 3.1. Treatment Setting

A total of 40 respondents were from Europe, 54 were from the USA/Canada, 5 were from Australia/New Zealand, 7 were from Asia, and 4 were from Africa. Seven respondents were from unknown origin.

Overall, most respondents were pediatric anesthesiologists, pediatric anesthesiologists-pain specialists, or specialized nurses (Table 1a). Pediatric anesthesiologists and pediatricians are mostly involved in the treatment of chronic pain in clinics of the respondents, followed by pediatric oncologists, pediatric neurologists, and rehabilitation specialists (Table 1b). Almost half of the practitioners (48.7%) spent less than 30% of their working week treating children with chronic pain (Table 2).

More than half of respondents were based in either a university or a general children’s hospital (56%). Almost one third (29%) were based in a general or university hospital. Almost one tenth (9%) were based in a public hospital, and only few were based in a private hospital, rehabilitations clinic, or otherwise (2% each). More than half (63%) of the respondents reported the availability of a dedicated pain team.

**Table 1.** Professions of questionnaire respondents (a) and professions of specialists involved in treatment of chronic pain in children in respondents’ hospitals (b).

<b>a. Professions of Respondents (N = 117) No. (%)</b>		<b>b. Professions of Specialists Involved in the Treatment of Chronic Pain in Children in Clinics of Respondents No.</b>	
Pediatric anesthesiologist-pain specialist	31 (26.5%)	Pediatrician	52
Pediatric anesthesiologist	26 (22.2%)	Pediatric anesthesiologist-Pain specialist	51
Nurse practitioner	15 (12.8%)	Pediatric oncologist	41
Anesthesiologist	13 (11.1%)	Pediatric neurologist	36
Pediatrician	10 (8.5%)	Rehabilitation specialist	26
Nurse	4 (3.4%)	Anesthesiologist	15
General practitioner/family doctor	2 (1.7%)	General practitioner/family doctor	12
Pediatric neurologist	2 (1.7%)	Neurologist	7
Pediatric oncologist	2 (1.7%)	Clinical pharmacologist	7
Pediatrician-pain specialist	2 (1.7%)	Others	33
Pediatrician-palliative care	2 (1.7%)		
Pediatric pain psychologist	2 (1.7%)	Most frequent others specified:	
Anesthesiologist-pain specialist	1 (0.8%)	Clinical psychologist	14
Clinical pharmacologist	1 (0.8%)	Physiotherapist	7
Pain specialist	1 (0.8%)	Nurse and nurse practitioners	7
Pediatric rheumatologist	1 (0.8%)	Pediatric psychiatrist	5
Rehabilitation specialist	1 (0.8%)	Palliative care specialist	5
Researcher	1 (0.8%)	Rheumatologist	5

**Table 2.** Proportion of working week spent on treating children with chronic pain.

<b>Time (%) of Working Week</b>	<b>Total (N = 117) No. (%)</b>
≤10%	30 (25.6%)
>10%–≤30%	27 (23.1%)
>50%–≤80%	13 (11.1%)
>30%–≤50%	11 (9.4%)
>80%	2 (1.7%)
No answer	34 (29.1%)

### 3.2. Chronic and Neuropathic Pain Diagnosis

#### 3.2.1. Chronic Pain Definition

A total of 47 (40.2%) of the respondents used the following definition for the diagnosis of chronic pain: “Pain persisting past time of normal healing”; 31 (26.5%) used: “Pain lasting more than 3 months”;

10 (8.5%) used another definition, of whom 4 (3.4%) used both previous definitions; 29 (24.8%) left this item unanswered.

### 3.2.2. Diagnosis

A total of 53 (45.3%) of the respondents used the IASP criteria for establishing the diagnosis of neuropathic pain (“pain initiated or caused by a primary lesion or dysfunction in the nervous system”), while 18 (15.4%) explicitly answered not to use these criteria; 46 persons (39.3%) left this question unanswered. Most practitioners based the diagnosis of neuropathic pain on a combination of physical examination, history, and/or underlying disease. Diagnostic tools play a limited role in diagnosing neuropathic pain (Table 3).

**Table 3.** Condition on which practitioners base the diagnosis of neuropathic pain.

<b>Diagnosis Neuropathic Pain Based On: No. (%) Total N = 117 (More Than One Item Applicable)</b>	
Based on physical examination	68 (58.1%)
Based on history	67 (57.3%)
Based on underlying disease	59 (50.4%)
Based on treatment for another disease	26 (22.2%)
Based on diagnostic tests	25 (21.4%)
Other	8 (6.8%)
Including: response to treatment	2 (1.7%)

A total of 36 (30.8%) of the respondents used a specific questionnaire to diagnose neuropathic pain; 8 (6.8%) of them used more than one. The questionnaires/scales used were the Neuropathic Pain Questionnaire (NPQ) (10.3%) [10], ‘Douleur Neuropathique en 4 questions’ (DN4) (7.7%) [11], Pain Detect (6.0%) [12], LANSS Leeds Assessment of Neuropathic Symptoms and Signs (5.1%) [13], or ID-Pain (1.7%) [14]. A total of 45 (38.5%) used none of these and 44 (37.6%) left this question unanswered.

A total of 27 (23.1%) respondents did not use additional diagnostic tools. Several diagnostic tools, in addition to physical examination and pain scores, were used (more than one option was possible). Magnetic resonance imaging (MRI) was used by 30 (25.6%), Electromyography (EMG) was used by 28 (23.9%), quantitative sensory testing (QST) was used by 23 (19.7%), and Nerve biopsy was used by 3 (2.6%) practitioners; 26 (22.2%) respondents used more than one additional tool.

Practitioners (N = 117) annually consulted on average on 5 (0–50) patients with chronic neuropathic or mixed pain between 3 months and 3 years of age, 17 (0–80) patients from 3 years up to 8 years of age, and 104 (0–1100) patients from 8 till 18 years of age.

The estimated distribution of neuropathic and mixed pain in patients seen by respondents was quite similar for the three age groups: approximately 25–35% versus 60–66%.

The most frequently reported underlying clinical conditions, as a cause for neuropathic or mixed pain, were trauma and postoperative neuropathic pain (48.7%), complex regional pain syndrome (45.3%), and cancer (treatment) (38.5%). Many other underlying diseases were reported, though less frequently (Table 4). A total of 66 (56.4%) respondents indicated more than one condition as a cause for the neuropathic pain; 48 (41%) left the question unanswered.

**Table 4.** Underlying condition for neuropathic/mixed pain.

Underlying Clinical Condition	No. (%)
Trauma and postoperative neuropathic pain	57 (48.7%)
Complex Regional Pain Syndrome	53 (45.3%)
Effects of cancer disease/treatment	45 (38.5%)
Phantom limb pain	32 (27.4%)
Autoimmune, degenerative, or inflammatory neuropathies (e.g., Guillain–Barré syndrome, multiple sclerosis)	24 (20.5%)
Spinal cord injury	21 (17.9%)
Burns	17 (14.5%)
Hereditary neurodegenerative disorders (e.g., Fabry disease)	16 (13.7%)
Infections	14 (12.0%)

### 3.3. Pharmacological Treatment

Only 11 respondents (9.4%) reported to use a standard protocol for the management of neuropathic pain; 42 respondents (35.9%) did not use a protocol or had no standard protocol; 64 (54.7%) left this question unanswered.

#### 3.3.1. Neuropathic Pain

For moderate neuropathic pain (NRS  $\geq 4$  but  $< 7$ ), the most frequently used drugs as first-line treatments are gabapentin, amitriptyline, and pregabalin (top 3); the top 3 add-ons to first-line drugs consists of amitriptyline, pregabalin, and gabapentin (Table 5a,b). For severe neuropathic pain (NRS  $> 7$ ), the most frequently used drugs as first-line treatments are gabapentin, amitriptyline, and pregabalin; the top 3 of add-ons to first-line drugs are gabapentin, amitriptyline, and ketamine (Table 5c,d).

#### 3.3.2. Mixed Pain

For moderate mixed pain, the top 3 first-line drugs consists of tramadol, ibuprofen, and amitriptyline; gabapentin, pregabalin, and tramadol are most frequently used as add-ons (Table 6a,b). Severe mixed pain is primarily treated with amitriptyline, morphine, and tramadol; with gabapentin, morphine, and amitriptyline as add-ons (Table 6c,d).

**Table 5.** Prevalence of first (and second) medication of choice and medication used as an add-on in case of moderate and severe neuropathic pain.

a. Neuropathic Moderate (NRS 4–6) Pain Initial Treatment:			b. Neuropathic Moderate (NRS 4–6) Pain Add On:			c. Neuropathic Severe (NRS > 7) Pain Initial Treatment:			d. Neuropathic Severe (NRS > 7) Pain Add On:		
Drug of choice	1st	2nd	Drug of choice	1st	2nd	Drug of choice	1st	2nd	Drug of choice	1st	2nd
Gabapentin	32 (27.4%)	13 (11.1%)	Amitriptyline	18 (15.5%)	6 (5.1%)	Gabapentin	26 (22.2%)	10 (8.5%)	Gabapentin	13 (11.1%)	5 (4.3%)
Amitriptyline	7 (6.0%)	17 (14.5%)	Pregabalin	8 (6.8%)	6 (5.1%)	Amitriptyline	9 (7.7%)	10 (8.5%)	Amitriptyline	9 (7.7%)	3 (2.6%)
Pregabalin	6 (5.1%)	10 (8.5%)	Gabapentin	5 (4.3%)	4 (3.4%)	Pregabalin	5 (4.3%)	8 (6.8%)	Ketamine	6 (5.1%)	2 (1.7%)
Paracetamol	4 (3.4%)		Lidocaine	4 (3.4%)	1 (0.9%)	Ketamine	2 (1.7%)	2 (1.7%)	Pregabalin	4 (3.4%)	10 (8.5%)
Ibuprofen	1 (0.9%)		Paracetamol	2 (1.7%)	1 (0.9%)	Morphine	2 (1.7%)	2 (1.7%)	Tramadol	3 (2.6%)	1 (0.9%)
Nortriptyline	1 (0.9%)	1 (0.9%)	Ibuprofen	2 (1.7%)	1 (0.9%)	Tramadol	1 (0.9%)	3 (2.6%)	Morphine	3 (2.6%)	2 (1.7%)
Lidocaine	1 (0.9%)	1 (0.9%)	Diclofenac	2 (1.7%)	1 (0.9%)	Nortriptyline	1 (0.9%)	2 (1.7%)	Oxycodone	2 (1.7%)	3 (2.6%)
Tramadol	3 (2.6%)		Carbamazepine	1 (0.9%)	3 (2.6%)	Carbamazepine	1 (0.9%)	1 (0.9%)	Lidocaine	2 (1.7%)	2 (1.7%)
Celecoxib	1 (0.9%)		SNRIs	1 (0.9%)	2 (1.7%)	Lidocaine	1 (0.9%)	1 (0.9%)	Other opioids	1 (0.9%)	3 (2.6%)
Etoricoxib	1 (0.9%)		Tramadol	1 (0.9%)	3 (2.6%)	Paracetamol	1 (0.9%)		Naproxen	1 (0.9%)	
Carbamazepine	1 (0.9%)		Oxycodone	1 (0.9%)	2 (1.7%)	Hydromorphone	1 (0.9%)		Diclofenac	1 (0.9%)	
Morphine	1 (0.9%)		Morphine	1 (0.9%)	1 (0.9%)	Oxycodone	2 (1.7%)		Fentanyl	1 (0.9%)	
Other opioids	1 (0.9%)		Hydromorphone	1 (0.9%)		SNRIs	1 (0.9%)		SNRIs	3 (2.6%)	
None o/t above	1 (0.9%)	2 (1.7%)	Other opioids	1 (0.9%)	1 (0.9%)	Other opioids	1 (0.9%)		Nortriptyline	2 (1.7%)	
No Answer	64 (54.7%)	65 (55.6%)	Capsaicin	1 (0.9%)	1 (0.9%)	No alternative	2 (1.7%)		Hydromorphone	1 (0.9%)	
			Nortriptyline	2 (1.7%)		None o/t above	1 (0.9%)	1 (0.9%)	Ketorolac	1 (0.9%)	
			Ketamine	2 (1.7%)		No Answer	66 (56.4%)	71 (60.7%)	Carbamazepine	1 (0.9%)	
			Tapentadol	1 (0.9%)					No alternative	1 (0.9%)	4 (3.4%)
			Fentanyl	1 (0.9%)					None o/t above	1 (0.9%)	1 (0.9%)
			No alternative	3 (2.6%)					No Answer	69 (59.0%)	73 (62.4%)
			None o/t above	2 (1.7%)	2 (1.7%)						
			No Answer	66 (56.4%)	73 (62.4%)						

Abbreviations: serotonin- and noradrenalin-reuptake inhibitors (SNRIs); numeric rating scale (NRS).

**Table 6.** Prevalences of first (and second) medication of choice and medication used as add-on in case of moderate and severe mixed pain.

a. Moderate Mixed (NRS 4–6) Pain Initial Treatment:			b. Moderate Mixed (NRS 4–6) Pain Add On:			c. Severe Mixed (NRS > 7) Pain Initial Treatment:			d. Severe Mixed (NRS > 7) Pain Add On:		
Drug of choice	1st	2nd	Drug of choice	1st	2nd	Drug of choice	1st	2nd	Drug of choice	1st	2nd
Tramadol	10 (8.5%)	7 (6.0%)	Gabapentin	10 (8.5%)	4 (3.4%)	Amitriptyline	11 (9.4%)	5 (4.3%)	Gabapentin	9 (7.7%)	5 (4.3%)
Ibuprofen	8 (6.8%)	8 (6.8%)	Pregabalin	5 (4.3%)	3 (2.6%)	Morphine	9 (7.7%)	3 (2.6%)	Morphine	8 (6.8%)	3 (2.6%)
Amitriptyline	8 (6.8%)	5 (4.3%)	Tramadol	5 (4.3%)	3 (2.6%)	Tramadol	6 (5.1%)	5 (4.3%)	Amitriptyline	7 (6.0%)	3 (2.6%)
Paracetamol	8 (6.8%)	2 (1.7%)	Ibuprofen	5 (4.3%)	1 (0.9%)	Oxycodone	4 (3.4%)	2 (1.7%)	Tramadol	3 (2.6%)	1 (0.9%)
Naproxen	4 (3.4%)		Amitriptyline	4 (3.4%)	2 (1.7%)	Gabapentin	3 (2.6%)	10 (8.5%)	Naproxen	3 (2.6%)	
Gabapentin	3 (2.6%)	12 (10.3%)	Paracetamol	3 (2.6%)	2 (1.7%)	Ibuprofen	3 (2.6%)	1 (0.9%)	Pregabalin	2 (1.7%)	5 (4.3%)
Diclofenac	2 (1.7%)	1 (0.9%)	Morphine	3 (2.6%)	1 (0.9%)	Naproxen	3 (2.6%)	1 (0.9%)	Oxycodone	2 (1.7%)	4 (3.4%)
Ketorolac	1 (0.9%)	2 (1.7%)	Lidocaine	2 (1.7%)	3 (2.6%)	Paracetamol	2 (1.7%)	3 (2.6%)	Diclofenac	2 (1.7%)	
Celecoxib	1 (0.9%)	2 (1.7%)	Naproxene	2 (1.7%)	2 (1.7%)	Other opioids	2 (1.7%)	2 (1.7%)	Hydromorphone	2 (1.7%)	
Pregabalin	1 (0.9%)	1 (0.9%)	Oxycodone	2 (1.7%)	2 (1.7%)	Pregabalin	1 (0.9%)	2 (1.7%)	Lidocaine	2 (1.7%)	
Morphine	1 (0.9%)	1 (0.9%)	Diclofenac	2 (1.7%)		Nortriptyline	1 (0.9%)	1 (0.9%)	Ketamine	1 (0.9%)	5 (4.3%)
Nortriptyline	1 (0.9%)		Other NSAID	1 (0.9%)	1 (0.9%)	Hydromorphone	1 (0.9%)	1 (0.9%)	Nortriptyline	1 (0.9%)	2 (1.7%)
SNRIs	1 (0.9%)		Other opioids	1 (0.9%)	1 (0.9%)	Etoricoxib	1 (0.9%)		Other NSAID	1 (0.9%)	1 (0.9%)
Tapentadol	1 (0.9%)		Ketorolac	1 (0.9%)		SNRIs	1 (0.9%)		Fentanyl	1 (0.9%)	1 (0.9%)
Oxycodone	1 (0.9%)		Other COX2-inhib	1 (0.9%)		Buprenorphine	1 (0.9%)		Other opioids	1 (0.9%)	1 (0.9%)
Fentanyl	1 (0.9%)		Hydromorphone	1 (0.9%)		Diclofenac	2 (1.7%)		Celecoxib	2 (1.7%)	
Other NSAID	2 (1.7%)		Celecoxib	3 (2.6%)		Celecoxib	2 (1.7%)		SNRIs	2 (1.7%)	
Other opioids	2 (1.7%)		SNRIs	3 (2.6%)		Fentanyl	1 (0.9%)		Ibuprofen	2 (1.7%)	
Ketamine	2 (1.7%)		Carbamazepine	1 (0.9%)		Ketamine	1 (0.9%)		Carbamazepine	1 (0.9%)	
Etoricoxib	1 (0.9%)		Nortriptyline	1 (0.9%)		No alternative	2 (1.7%)		No alternative	1 (0.9%)	4 (3.4%)
Hydromorphone	1 (0.9%)		Tapentadol	1 (0.9%)		None o/t above	2 (1.7%)	1 (0.9%)	None o/t above	2 (1.7%)	1 (0.9%)
None o/t above	1 (0.9%)	2 (1.7%)	Ketamine	1 (0.9%)		No Answer	66 (56.4%)	72 (61.5%)	No Answer	69 (59.0%)	74 (63.2%)
No Answer	64 (54.7%)	66 (56.4%)	No alternative	1 (0.9%)	5 (4.3%)						
			None o/t above	2 (1.7%)	3 (2.6%)						
			No Answer	66 (56.4%)	74 (63.2%)						

Abbreviations: cyclooxygenase-2-inhibitor (COX2-inhib); serotonin- and noradrenalin-reuptake inhibitors (SNRIs); non-steroid-anti-inflammatory drug (NSAID).



### 3.3.3. Dose Titration

The respondents mainly used titration schedules for antiepileptics, antidepressants, and opioids (Table 7). One respondent described tapering off opioids, gabapentin, and amitriptyline. Most respondents started titrating gabapentin with doses between 5 to 10 mg/kg/day (29/117 = 24.7%). The preferred maintenance dose was 30 mg/kg/day but was generally between 10 to 30 mg/kg/day (31/117 = 26.5%). The preferred maximum dose was 60 mg/kg/day but was generally between 30 to 60 mg/kg/day (27/117 = 23.1%) (Table 8). A total of 29 (24.7%) respondents waited between 2 and 6 (range 1–20 weeks) weeks before adding medication to gabapentin if gabapentin alone was not effective. On the contrary, 32 (27.4%) reduced or stopped gabapentin between 2 to 8 weeks (range 1–30 weeks) if it appeared not to be effective, while 44 (37.6%) respondents agreed to change first-line medication in the context of a research protocol, though 5 mentioned it would not be feasible in their practices. A total of 6 respondents stated that they would not change their first-line medication; 67 left this question unanswered.

**Table 7.** Frequency at which practitioners titrate medication.

<b>Titration Schedules Are Used for the Following Drugs (N = 117) (More Than One Item Applicable):</b>	
Medication:	Frequency:
Gabapentin	46
Pregabalin	44
Amitriptyline	40
Nortriptyline	26
SNRIs	25
Tramadol	25
Carbamazepine	24
Morphine	21
Oxycodone	20
Fentanyl	17
Ketamine	16
Hydromorphone	10
Buprenorphine	7
Tapentadol	5
Methadone	4
Lidocaine	4
Celecoxib	3
Hydrocodone	3
Capsaicin	3
Ibuprofen	3
Paracetamol	2
Ketorolac	2
Naproxen	1
Diclofenac	1
Etoricoxib	1
Valproic acid	1
Oxcarbazepine	1
Clonidine	1
Other drugs	1
Gabapentin	8

**Table 8.** Gabapentin titration dosages used by practitioners.

Gabapentin Starting Dose (N = 117)	No.	(%)	Gabapentin Maintenance Dose (N = 117)	No.	(%)	Gabapentin Maximum Dose (N = 117)	No.	(%)
5 mg/kg/day	16	13.7	30 mg/kg/day	11	9.4	60 mg/kg/day	7	6.0
10 mg/kg/day	9	7.7	15 mg/kg/day	7	6.0	30 mg/kg/day	5	4.3
2 mg/kg/day	3	2.6	10 mg/kg/day	4	3.4	40 mg/kg/day	4	3.4
15 mg/kg/day	3	2.6	20 mg/kg/day	3	2.6	50 mg/kg/day	4	3.4
3–5 mg/kg/day	2	1.7	5 mg/kg/day	2	1.7	20 mg/kg/day	3	2.6
6 mg/kg/day	2	1.7	10–15 mg/kg/day	2	1.7	35 mg/kg/day	3	2.6
2–5 mg/kg/day	1	0.9	25 mg/kg/day	2	1.7	45 mg/kg/day	3	2.6
3 mg/kg/day	1	0.9	15–20 mg/kg/day	1	0.9	25 mg/kg/day	2	1.7
4 mg/kg/day	1	0.9	18 mg/kg/day	1	0.9	70 mg/kg/day	2	1.7
5–7 mg/kg/day	1	0.9	24 mg/kg/day	1	0.9	72 mg/kg/day	2	1.7
5–10 mg/kg/day	1	0.9	35 mg/kg/day	1	0.9	10 mg/kg/day	1	0.9
5–15 mg/kg/day	1	0.9	36 mg/kg/day	1	0.9	15 mg/kg/day	1	0.9
10–15 mg/kg/day	1	0.9	30–40 mg/kg/day	1	0.9	24 mg/kg/day	1	0.9
10–30 mg/kg/day	1	0.9	30–60 mg/kg/day	1	0.9	40–50 mg/kg/day	1	0.9
100 mg/day	1	0.9	50 mg/kg/day	1	0.9	100 mg/kg/day	1	0.9
100–300 mg/day	1	0.9	300 mg/day	1	0.9	600 mg/day	1	0.9
900 mg/day	2	1.7	900–1800 mg/day	1	0.9	1800 mg/day	2	1.7
Do not use	3	2.6	Other (efficacy, min effective dose, titrated to patient response to symptoms)	5	4.3	1800–3600 mg/day	1	0.9
No answer	67	57.3	Do not use	1	0.9	2400 mg/day	1	0.9
			No answer	70	59.8	Do not use	1	0.9
						No answer	70	59.8

### 3.4. Non-Pharmacological Therapy

A total of 51 (44%) of the respondents confirmed the use of non-pharmacologic approaches; 66 (56%) left the question unanswered. Physiotherapy and cognitive behavioral therapy were the most used approaches (Table 9).

**Table 9.** Non-pharmacologic approaches used by practitioners in case of chronic neuropathic or mixed pain in children.

Non-Pharmacological Approaches	Neuropathic Pain	Mixed Pain
Physiotherapy	44 (37.6%)	44 (37.6%)
Cognitive behavioral therapy	41 (35.0%)	40 (34.2%)
Transcutaneous electric nerve stimulation (TENS)	33 (28.2%)	35 (29.9%)
Hypnosis	17 (14.5%)	18 (15.4%)
Eye movement desensitization and reprocessing (EMDR)	5 (4.3%)	5 (4.3%)
Iontophoresis	1 (0.9%)	2 (1.7%)
Other interventions	16 (13.7%)	18 (15.4%)

## 4. Discussion

The results of this survey study give insight into the international practice amongst practitioners dealing with neuropathic and mixed chronic pain in children. It appears that specialists of various disciplines are involved in the treatment of chronic pain in children. There is a fairly large variation in the way practitioners establish the diagnosis of chronic neuropathic pain. Interestingly, there is more consensus in the choice of medication used to treat chronic neuropathic pain in children, although very few practitioners use a standard protocol and none of the drugs prescribed have been registered for use in children for the treatment of pain. Almost all practitioners use different non-pharmacologic approaches.

### 4.1. Diagnosis

There is no absolute consensus on the definition of chronic pediatric pain or on the criteria for neuropathic pain in children. Experimental neurophysiology even suggests that neuropathic pain following neurologic injury is absent in young children due to a change of microglial response during development in childhood, whereby nerve injury in early childhood only emerges as neuropathic pain during adolescence [15]. Nevertheless, neuropathic pain has been reported even in very young children due to, e.g., metabolic disorders, cancer, chemotherapy, neuromuscular disease, operations, or traumatic injuries. Neuropathic pain in children can be difficult to diagnose [2], especially in younger children who might find it difficult to express the character of their pain.

Around half of the respondents use the IASP criteria [1] for establishing the diagnosis of neuropathic pain. Others explicitly stated not to use them on children. Therefore, specific validation of these criteria for children is highly recommended.

For establishing the diagnosis of neuropathic pain, most respondents stated that they would use physical examination, patient history, and possible underlying disease combined. Around one third used a specific questionnaire, mostly the Neuropathic Pain Questionnaire (NPQ) [10], Douleur Neuropathique 4 (DN4) [11], or Pain Detect [12]. As described in the literature, the DN4 and NPQ seem to be most suitable for clinical use, although they have limited value compared to thorough clinical assessment [16]. None of these questionnaires have been validated for children.

Additional diagnostic tools were also rarely used: MRI by 25% of respondents; the quite painful, and therefore less suitable, EMG by around 25% of respondents; and QST by 20% of respondents. QST provides an opportunity for improvement of the diagnostic process, as it also seems most promising for the prediction of response to treatment. However, its use requires a trained staff next to equipment [17].

The somewhat strict classification by the IASP, either nociceptive or neuropathic pain, leaves out a considerable number of children presenting with symptoms of both; therefore, it is referred to as “mixed pain” by clinicians. As discussed in a recent review, the use of this concept can have therapeutic consequences [18]. The distribution between neuropathic and mixed pain cases in daily practice is around one-third versus two-thirds, as estimated by respondents in our survey. Trauma and operation are most often regarded here as the cause of neuropathic and/or mixed pain in children, followed by complex regional pain syndrome, cancer related pain, and phantom limb pain.

### 4.2. Treatment

A biopsychosocial, interdisciplinary approach for the treatment of chronic pain in children is strongly advised [19,20]. Despite the evidence for this approach, treatment outside pediatric pain centers still varies widely. Although physiotherapists and psychologists are not always involved in the treatment of chronic pain, practitioners who completed the questionnaire almost all used non-pharmacologic approaches next to medication, where physiotherapy, cognitive behavioral therapy, and transcutaneous electric nerve stimulation were mentioned most.

One could argue that a non-pharmacologic approach with physiotherapy and psychological support should be started previous to or next to medication in any case of neuropathic pain in children [20,21]. In case of a localized pain problem, a lidocaine patch or a non-invasive technique without side effects, such as transcutaneous electrical nerve stimulation, could be considered, although evidence for these therapies is limited [21–23].

#### 4.3. Medication

A recent systematic review on pharmacologic interventions for chronic pain in children showed that the overall quality of evidence was very low [24]. In another recently published systematic review, five of the seven studies dealt with the use of gabapentin as a prophylactic pain relief and just two studies concerned the use of gabapentin and pregabalin in pediatric chronic pain states (complex regional pain syndrome and fibromyalgia). No significant advantage of gabapentin over amitriptyline (gabapentin study) or placebo (pregabalin study) was found, but both chronic pain studies had methodological shortcomings [25].

Nevertheless, the reported drug treatment of moderate neuropathic pain and severe neuropathic pain in this survey was quite uniform, although merely less than 10% of practitioners used a standardized protocol for pharmacological treatment of neuropathic pain. An often-used strategy is starting treatment with gabapentin or pregabalin and titrating up to the recommended maintenance dose, after which amitriptyline is added in case of insufficient effect or additional sleeping problems. This strategy is most likely derived from therapeutic recommendations for adults [26], as the use for neuropathic pain in children of these drugs is off-label and guidelines are lacking. In adult studies, the use of tricyclic antidepressants, gabapentin, and pregabalin is highly recommended for several neuropathic pain conditions, with lower numbers needed to treat (NNT) for tricyclic antidepressants than for gabapentin and pregabalin, respectively [26]. Since the recommendations for use in children are not very clear—lacking formalized dosages, just dosages derived from adult practice—the variety in prescribing practice is not surprising. For this reason, especially younger children could be undertreated. Ouellet et al. advised in 2001 that based on creatinine clearance and volume of distribution, children younger than 5 years treated with gabapentin for epilepsy should receive a 33% larger dose to achieve the same exposure as older children [27]. As no major differences in pharmacokinetics are to be expected between children with epilepsy or neuropathic pain, this advice is likely also applicable in the treatment of pain.

Therefore, more research is urgently needed with recommendations for the right starting dosages, maintenance dosages, and maximum dosage to guarantee an adequate medication plasma level in the different pediatric age groups [26]. Angheliescu et al. published an algorithm for the treatment of neuropathic pain in pediatric oncology [28], an algorithm for other causes of neuropathic pain in children and treatment in outpatient setting should be developed likewise.

Regarding adverse effects, such as unintentional overdose and suicidal ideation at adolescent age, pregabalin is associated with a higher risk of adverse effects than gabapentin. Therefore, gabapentin appears to be a safer option for use in children and adolescents [29].

An exception to the adult practice is the frequent add-on of ketamine for severe neuropathic pain. Ketamine, as a *N*-methyl-D-aspartate antagonist, has a modulating effect on ascending nociceptive transmission, as well as on descending inhibitory pathways [30]. A disadvantage is that its use is limited to a clinical setting.

For moderate mixed chronic pain, tramadol appears to be the first medicine of choice, together with non-steroid-anti-inflammatory drugs (NSAIDs), amitriptyline, or paracetamol, with more specific anti-neuropathic medication as an add-on, such as gabapentin, pregabalin, or tramadol. For severe mixed chronic pain, the same drugs are used, together with morphine, as the first drug of choice or as an add-on.

Tramadol is most often used, presumably because of the double action on the  $\mu$ -opioid-receptor and as a serotonin- and noradrenalin-uptake inhibitor [31]. Although tramadol is also very suitable

as rescue medication and, in droplets, is easy to dose even to very young children, its metabolite 0-desmethyl-tramadol has a 200-fold higher affinity for the  $\mu$ -receptor, which can cause respiratory depression in ultra-rapid metabolizers. This has led to warnings of USA Food and Drug Administration (FDA) and the European Society for Paediatric Anaesthesiology (ESPA). In the USA, tramadol is therefore contraindicated < 12 years for all children and < 18 years in ear, nose and throat-surgery. In Europe, its use is recommended only for acute postoperative pain in a monitored setting [32]. Tramadol might be related to a greater risk of overdose than oxycodone when used by adolescents [33].

Tapentadol, a recently released drug with a similar mechanism of action as tramadol, is still sparsely used in chronic mixed pediatric pain. The lack of an active metabolite may make it a safer option for use in children. On the other hand, in adults its use appears to cause more serious adverse effects than tramadol [34]. Though not yet officially registered for use in children, first evaluations of pharmacokinetic, safety, and efficacy results have been published, which show a good tolerability and safety in children from 6 to 18 years when used for acute pain, with the same plasma concentrations as those reached in adults [35,36].

In case of severe mixed pain, opioids, such as morphine, oxycodone, and tramadol, appear to be frequently used. The use of opioids in chronic non-cancer pain in children is debated. The general point of view is that their use is not of great value and even might have potential negative outcomes, because adverse drug reactions, such as constipation, cognitive dysfunction, or psychiatric comorbidities, and also tolerance or opioid-induced hyperalgesia, might prevail above the analgesic effect. Nonetheless, a review found no evidence from randomized controlled trials to support or refute the use of opioids to treat chronic non-cancer pain in children and adolescents [37].

Cyclooxygenase-2 (COX-2) inhibitors are hardly used for mixed pain conditions in children, despite their presumed better safety profile compared to classical NSAIDs. A Cochrane review identified only a small number of studies, with insufficient data for analysis for the use of NSAIDs in chronic non-cancer pain. The limited evidence comes from adult studies [38].

#### 4.4. Practitioners

A variety of specialists appear to be involved in the treatment of children with neuropathic pain, of whom the majority are pediatric anesthesiologists and pediatricians. Although most of the children are treated in dedicated pediatric centers, almost half of the professionals do not spend more than 30% of their time dealing with chronic pain in children or do not work in a dedicated Pediatric Pain Center. One could debate, considering the complexity of chronic pediatric pain, that all chronic pediatric pain treatment should preferably take place in a Pediatric Pain Center [4,39].

### 5. Limitations of the Study

To our knowledge, this is the first international survey that focuses on how practitioners diagnose and treat chronic neuropathic pain in children and adolescents.

While we reached out to approximately 1400 professionals, only 117 contributions were received, of which just 41 (35%) were complete. We learned through informal feedback that the low response rate was likely due to the large number of detailed questions. Some respondents argued that the questionnaire should have been more limited in order to be really thorough. This shows the limitations of using questionnaires to understand current practice with the problem of finding the right balance between being thorough without being over-detailed. Hence, our data should be interpreted qualitatively and not quantitatively.

Furthermore, the questionnaire was only distributed among members of the European Society of Pediatric Anesthesia, members of the Special Interest Group on Pain in Children from the IASP, and practitioners who have a subscription to the Pediatric Pain list. Therefore, there might be a relatively high proportion of anesthesiologists among the respondents, although membership of SIG on Pain in Children from the IASP and the Pediatric Pain List is accessible for everyone professionally involved in treating pain in children.

Some respondents discussed the lists of medications provided, which might be explained by differences in medication available in the USA/Canada and Europe.

## 6. Overall Conclusion/Future Directions

There is a wide array of practice in chronic pediatric pain, not only organizational, but also with respect to diagnosis and treatment. Diagnoses are based on physical examination and history only, since validated pediatric tools are lacking. Treatment in specialized pediatric pain centers is not implemented on a large scale. In the context of the lack of evidence-based data on almost all aspects of treatment, despite apparent consensus on the use of gabapentin and amitriptyline, standardized protocols are needed for the treatment of neuropathic pain in children, also in light of future prospective studies. Guidance for future research to obtain the evidence is given in the literature [8].

**Supplementary Materials:** The following are available online at <http://www.mdpi.com/2227-9067/7/11/208/s1>, Figure S1: Questionnaire concerning the treatment of chronic neuropathic (or mixed) pain in children (the state of affairs).

**Author Contributions:** T.G.d.L., T.v.d.Z., F.K., and S.N.d.W. designed the questionnaire; T.G.d.L. and S.N.d.W. wrote the manuscript; T.v.d.Z., S.R., M.F., D.B., D.T., A.C., and F.K. All authors have read and agreed to the published version of the manuscript.

**Funding:** The study is part of the GAPP project, which has received funding from the European Union's Seventh Framework Programme for research, technological development, and demonstration under grant agreement No. 602962. The funders had no role in study design, data collection or analysis, the decision to publish, or the preparation of the manuscript.

**Acknowledgments:** The authors thank J. Hagoort for revision of the English language.

**Conflicts of Interest:** T.G.d.L. was once sponsored for a presentation by Eurocept, The Netherlands, without conflict of interest with this study. Other authors declare no conflict of interest.

## References

1. Finnerup, N.B.; Haroutounian, S.; Kamerman, P.; Baron, R.; Bennett, D.L.; Bouhassira, D.; Cruccu, G.; Freeman, R.; Hansson, P.; Nurmikko, T.; et al. Neuropathic pain: An updated grading system for research and clinical practice. *Pain* **2016**, *157*, 1599–1606. [[CrossRef](#)] [[PubMed](#)]
2. Howard, R.F.; Wiener, S.; Walkmentarer, S.M. Neuropathic pain in children. *Arch. Dis. Child.* **2014**, *99*, 84–89. [[CrossRef](#)] [[PubMed](#)]
3. Walco, G.A.; Dworkin, R.H.; Krane, E.J.; LeBel, A.A.; Treede, R.D. Neuropathic pain in children: Special considerations. *Mayo Clin. Proc.* **2010**, *85*, S33–S41. [[CrossRef](#)] [[PubMed](#)]
4. Kachko, L.; Ben Ami, S.; Lieberman, A.; Shor, R.; Tzeitlin, E.; Efrat, R. Neuropathic pain other than CRPS in children and adolescents: Incidence, referral, clinical characteristics, management, and clinical outcomes. *Paediatr. Anaesth.* **2014**, *24*, 608–613. [[CrossRef](#)] [[PubMed](#)]
5. Brattberg, G. Do pain problems in young school children persist into early adulthood? A 13-year follow-up. *Eur. J. Pain* **2004**, *8*, 187–199. [[CrossRef](#)] [[PubMed](#)]
6. Walker, L.S.; Dengler-Crish, C.M.; Rippel, S.; Bruehl, S. Functional abdominal pain in childhood and adolescence increases risk for chronic pain in adulthood. *Pain* **2010**, *150*, 568–572. [[CrossRef](#)] [[PubMed](#)]
7. Golden, A.S.; Haut, S.R.; Moshe, S.L. Nonpileptic uses of antiepileptic drugs in children and adolescents. *Pediatric Neurol.* **2006**, *34*, 421–432. [[CrossRef](#)] [[PubMed](#)]
8. Lioffi, C.; Anderson, A.K.; Howard, R.F. Development of research priorities in paediatric pain and palliative care. *Br. J. Pain* **2017**, *11*, 9–15. [[CrossRef](#)] [[PubMed](#)]
9. Varni, J.W.; Seid, M.; Rode, C.A. The PedsQL: Measurement model for the pediatric quality of life inventory. *Med. Care* **1999**, *37*, 126–139. [[CrossRef](#)]
10. Krause, S.J.; Backonja, M.M. Development of a neuropathic pain questionnaire. *Clin. J. Pain* **2003**, *19*, 306–314. [[CrossRef](#)]



11. Bouhassira, D.; Attal, N.; Alchaar, H.; Boureau, F.; Brochet, B.; Bruxelle, J.; Cunin, G.; Fermanian, J.; Ginies, P.; Grun-Overdyking, A.; et al. Comparison of pain syndromes associated with nervous or somatic lesions and development of a new neuropathic pain diagnostic questionnaire (DN4). *Pain* **2005**, *114*, 29–36. [[CrossRef](#)] [[PubMed](#)]
12. Freynhagen, R.; Baron, R.; Gockel, U.; Tolle, T.R. painDETECT: A new screening questionnaire to identify neuropathic components in patients with back pain. *Curr. Med. Res. Opin.* **2006**, *22*, 1911–1920. [[CrossRef](#)] [[PubMed](#)]
13. Bennett, M. The LANSS Pain Scale: The Leeds assessment of neuropathic symptoms and signs. *Pain* **2001**, *92*, 147–157. [[CrossRef](#)]
14. Portenoy, R. Development and testing of a neuropathic pain screening questionnaire: ID Pain. *Curr. Med Res. Opin.* **2006**, *22*, 1555–1565. [[CrossRef](#)]
15. Fitzgerald, M.; McKelvey, R. Nerve injury and neuropathic pain—A question of age. *Exp. Neurol.* **2016**, *275 Pt 2*, 296–302. [[CrossRef](#)]
16. Mathieson, S.; Maher, C.G.; Terwee, C.B.; Folly de Campos, T.; Lin, C.W. Neuropathic pain screening questionnaires have limited measurement properties. A systematic review. *J. Clin. Epidemiol.* **2015**, *68*, 957–966. [[CrossRef](#)] [[PubMed](#)]
17. Mainka, T.; Maier, C.; Enax-Krumova, E.K. Neuropathic pain assessment: Update on laboratory diagnostic tools. *Curr. Opin. Anaesthesiol.* **2015**, *28*, 537–545. [[CrossRef](#)]
18. Freynhagen, R.; Parada, H.A.; Calderon-Ospina, C.A.; Chen, J.; Rakhmawati Emril, D.; Fernández-Villacorta, F.J.; Franco, H.; Ho, K.Y.; Lara-Solares, A.; Li, C.C.; et al. Current understanding of the mixed pain concept: A brief narrative review. *Curr. Med. Res. Opin.* **2019**, *35*, 1011–1018. [[CrossRef](#)] [[PubMed](#)]
19. Hechler, T.; Kanstrup, M.; Holley, A.L.; Simons, L.E.; Wicksell, R.; Hirschfeld, G.; Zernikow, B. Systematic Review on Intensive Interdisciplinary Pain Treatment of Children with Chronic Pain. *Pediatrics* **2015**, *136*, 115–127. [[CrossRef](#)] [[PubMed](#)]
20. Lioffi, C.; Johnstone, L.; Lilley, S.; Caes, L.; Williams, G.; Schoth, D.E. Effectiveness of interdisciplinary interventions in paediatric chronic pain management: A systematic review and subset meta-analysis. *Br. J. Anaesth.* **2019**, *123*, e359–e371. [[CrossRef](#)]
21. Jones, R.C., 3rd; Lawson, E.; Backonja, M. Managing Neuropathic Pain. *Med. Clin. N. Am.* **2016**, *100*, 151–167. [[CrossRef](#)] [[PubMed](#)]
22. Lauder, G.R.; White, M.C. Neuropathic pain following multilevel surgery in children with cerebral palsy: A case series and review. *Paediatr. Anaesth.* **2005**, *15*, 412–420. [[CrossRef](#)] [[PubMed](#)]
23. Goddard, J.M.; Reaney, R.L. Lidocaine 5%-medicated plaster (Versatis) for localised neuropathic pain: Results of a multicentre evaluation of use in children and adolescents. *Br. J. Pain* **2018**, *12*, 189–193. [[CrossRef](#)] [[PubMed](#)]
24. Eccleston, C.; Fisher, E.; Cooper, T.E.; Gregoire, M.C.; Heathcote, L.C.; Krane, E.; Lord, S.M.; Sethna, N.F.; Anderson, A.K.; Anderson, B.; et al. Pharmacological interventions for chronic pain in children: An overview of systematic reviews. *Pain* **2019**, *160*, 1698–1707. [[CrossRef](#)] [[PubMed](#)]
25. Egunsola, O.; Wylie, C.E.; Chitty, K.M.; Buckley, N.A. Systematic Review of the Efficacy and Safety of Gabapentin and Pregabalin for Pain in Children and Adolescents. *Anesth. Analg.* **2019**, *128*, 811–819. [[CrossRef](#)]
26. Finnerup, N.B.; Attal, N.; Haroutounian, S.; McNicol, E.; Baron, R.; Dworkin, R.H.; Gilron, I.; Haanpaa, M.; Hansson, P.; Jensen, T.S.; et al. Pharmacotherapy for neuropathic pain in adults: A systematic review and meta-analysis. *Lancet Neurol.* **2015**, *14*, 162–173. [[CrossRef](#)]
27. Ouellet, D.; Bockbrader, H.N.; Wesche, D.L.; Shapiro, D.Y.; Garofalo, E. Population pharmacokinetics of gabapentin in infants and children. *Epilepsy Res.* **2001**, *47*, 229–241. [[CrossRef](#)]
28. Anghelescu, D.L.; Tesney, J.M. Neuropathic Pain in Pediatric Oncology: A Clinical Decision Algorithm. *Paediatr. Drugs* **2019**, *21*, 59–70. [[CrossRef](#)]
29. Molero, Y.; Larsson, H.; D’Onofrio, B.M.; Sharp, D.J.; Fazel, S. Associations between gabapentinoids and suicidal behaviour, unintentional overdoses, injuries, road traffic incidents, and violent crime: Population based cohort study in Sweden. *BMJ Clin. Res. Ed.* **2019**, *365*, 12147. [[CrossRef](#)] [[PubMed](#)]
30. Maher, D.P.; Chen, L.; Mao, J. Intravenous Ketamine Infusions for Neuropathic Pain Management: A Promising Therapy in Need of Optimization. *Anesth. Analg.* **2017**, *124*, 661–674. [[CrossRef](#)] [[PubMed](#)]

31. Bravo, L.; Mico, J.A.; Berrocoso, E. Discovery and development of tramadol for the treatment of pain. *Expert Opin. Drug Discov.* **2017**, *12*, 1281–1291. [[CrossRef](#)]
32. Thigpen, J.C.; Odle, B.L.; Harirforoosh, S. Opioids: A Review of Pharmacokinetics and Pharmacodynamics in Neonates, Infants, and Children. *Eur. J. Drug Metab. Pharmacokinet.* **2019**, *44*, 591–609. [[CrossRef](#)] [[PubMed](#)]
33. Groenewald, C.B.; Zhou, C.; Palermo, T.M.; Van Cleve, W.C. Associations Between Opioid Prescribing Patterns and Overdose Among Privately Insured Adolescents. *Pediatrics* **2019**, *144*. [[CrossRef](#)] [[PubMed](#)]
34. Tsutaoka, B.T.; Ho, R.Y.; Fung, S.M.; Kearney, T.E. Comparative Toxicity of Tapentadol and Tramadol Utilizing Data Reported to the National Poison Data System. *Ann. Pharmacother.* **2015**, *49*, 1311–1316. [[CrossRef](#)] [[PubMed](#)]
35. Finkel, J.C.; Goldberg, J.; Rosenberg, R.; Ariyawansa, J.; Sun, T.; Ochs-Ross, R.; Zannikos, P.; Zhang, L.; Etropolski, M. First evaluation of tapentadol oral solution for the treatment of moderate to severe acute pain in children aged 6 to <18. *J. Pain Res.* **2019**, *12*, 1925–1936. [[CrossRef](#)] [[PubMed](#)]
36. Muse, D.; Tarau, E.; Lefeber, C.; Sohns, M.; Brett, M.; Goldberg, J.; Rosenberg, R. Pharmacokinetics, safety, and efficacy of tapentadol oral solution for treating moderate to severe pain in pediatric patients. *J. Pain Res.* **2019**, *12*, 1777–1790. [[CrossRef](#)] [[PubMed](#)]
37. Cooper, T.E.; Fisher, E.; Gray, A.L.; Krane, E.; Sethna, N.; van Tilburg, M.A.; Zernikow, B.; Wiffen, P.J. Opioids for chronic non-cancer pain in children and adolescents. *Cochrane Database Syst. Rev.* **2017**, *7*, Cd012538. [[CrossRef](#)]
38. Eccleston, C.; Cooper, T.E.; Fisher, E.; Anderson, B.; Wilkinson, N.M. Non-steroidal anti-inflammatory drugs (NSAIDs) for chronic non-cancer pain in children and adolescents. *Cochrane Database Syst. Rev.* **2017**, *8*, Cd012537. [[CrossRef](#)]
39. McCarthy, K.F.; de Leeuw, T.G. Trickle-down healthcare in paediatric chronic pain. *Br. J. Anaesth.* **2019**, *123*, e188–e190. [[CrossRef](#)]

**Publisher's Note:** MDPI stays neutral with regard to jurisdictional claims in published maps and institutional affiliations.



© 2020 by the authors. Licensee MDPI, Basel, Switzerland. This article is an open access article distributed under the terms and conditions of the Creative Commons Attribution (CC BY) license (<http://creativecommons.org/licenses/by/4.0/>).